instruction Manual
SKID LIFTER

MODEL PESOS/L. PE100SA., PELS0SA., PEL1COS/L

- —

Note: Owner/Operator must read and undersiand this
instruction manual before using the hand pallet truck.




SKID LIFTER
Model
PES0OS/L. PE100S/L, PELS0S/L, PEL100S/L
Instruction Manual
READ THIS OPERATION MANUAL COMPLETELY BEFORE
USING.THORDOUGHLY UNDERSTAND AND FOLLOW ALL
SAFETY INSTRUCTIONS.IF THIS 1S LOST, PLEASE CONTACT
YOUR LOCAL SUPPLIER FOR A NEW COPYIF THE
WARNING/CAUTION DECAL ON THE UNIT IS LOST, PLEASE
CONTACT YOUR LOCAL SUPPLIER FOR A NEW COPY,
This Manual has been prepared for skilled and competent personnel.
It provides instructions for using the produc! correclly and parts list.
This manual cannot replace the professional skills and
expertise of the user.
Note: On this manual, WARNING means the danger which can lead
death or serious injury. CAUTION means the danger which can lead
slight injury or property damage.
1.
WARNING! [f operating the work skid fifter impropeny.

? a person _may be serously injured.
- Therefore, operate propeny according to

the following instruction.

< DO NOT put hand near chain sprocket or other moving pars.
SEVERE PERSONAL INJURY could result.

<> DO NOT allow another person to stand in front of or behind lifter
when it starts to move.

< ALWAYS trave! with fork in lowered position,

NEVER sit, stand or ride on forks or platform. SEVERE

NEVER go under forks or platform. SEVERE PERSONAL  INJURY

o QL



or DEATH could resutt,

DO NOT use in area of multi level floor surface that could create loss
control and result in SEVERE INJURY and PROPERTY DAMAGE.
DO NOT use lifter on slope, unlevel or soft surface. Lifter may
become uncontroflable.  SEVERE PERSONAL  INJURY  and
PROPERTY DAMAGE could result.

KEEP FEET CLEAR of ralling wheels that could result in SEVERE
PERSONAL INJURY.

DO NOT load one fork more than the cther and DO NOT load tips on
forks, SEVERE PERSONAL INJURY and PROPERTY DAMAGE
could resutt.

DO NOT overioad lfler ALWAYS stay within designated capacity
and load center rating. SEVERE PERSONAL INJURY and
PROPERTY DAMAGE could resul.

Replace chair every four years or if inspeclon reveals excessive
wear on links, pins, side plates  and deformed, bent rusted or broken
links.

SHEARING HAZARD. NEVER place hands or fest under lowering
forks. SEVERE PERSONAL INJURY could result.

NO FIRE during charging. Read battery operation manual.

HIGH VOLTAGE. Disconnedct batltery socket before opening control
panel box.

DO NOT remove battery terminal cover. Short-circuit or electric shock
could occur.

DO NOT tamper with any type of valve, fitling, access y or part of the
applied hydraulic power pack; even simply loosening a valve might
cause loads or structar to yield.

BEFORE camying out any type of operation or work on the hydraulic




pawer pack, disconnect the motors and any other type of electrical
connection and disconnection operations must be carmied out by
skilled and competent personned.

USE safely guards waile using the product acoording to the laws and
reguiations appiied in country of destination, if necessary.

DQ NOT tum the control level continowsly without interval Strictly
Operate as diined.

2. CAUTION

<

Hazard or unsafe practice which, if not avoided. may result in
MINOR or MODERATE PERSONAL INJURY and PROPERTY
DAMAGE,

READ THE OPERATION MANUAL COMPLETELY BEFORE
USING AND THOROUGHLY UNDERSTAND AND EOLLOW
ALL SAFETY INSTRUCTIONS.

This lifter is designed to use with stable uniform load on a solid
level floor. DO NOT use the lifter for any other purpose than its
intended use,

Lifter shall be operated by TRAINED personnel  only.
OPERATOR shall read “Operation Manuai” completely and
thoroughly understand the controls and operation of this
equipment BEFORE operating the lifter.

ALWAYS observe lifter and ALWAYS stay at the controls while
the lifter is in motion, RELEASE controls and STOP lifter
immediately if load on lifter appears to become unstable.
NEVER leave the loaded lifter unattended unless the forks are
in the fully lowered position.

DO NOT slide the load on or off the forks. The Iif: may move
aliowing the load to fall. SEVERE PERSONAL INJURY and
PROPERTY DAMAGE could result.



o

DO NOT use lifter with unstable, unbalanced or loosely stacked
load. Unbalanced loads may become unstable and fall,
SEVERE FPERSONAL INJURY and PROPERTY DAMAGE
could result.

ALL lifter service must be performed by qualified personnel
only.

DO NOT use forks of lift as a hoist or to pull up the load,
SEVERE PERSONAL INJURY and PROPERTY DAMAGE
could resuit.

ALWAYS keep feet, hands and fingers away from casters, load
wheels and all moving componenis. SEVERE INJURY could
result.

ALWAYS perform maintenance and inspections with lifter
unloaded.

DURING  operations, such as starl-up, normal  waork,
maintenance, syslermn adjustment and blooff, operation and
drive on valves and varions control components, and so
on,sudden sprays and lesks of hydraulic fluied may occur and
may reach temperatures that will burn the skin,

Hydraulic furid may be dangerous to your health and contact
with the skin and eyes, may cause serious injuries,

Carefully follow the protection and safety instructions provided
by manufacturer and reported on the product technical and
toxicological sheet.

IN many cases, the temperalure of the motors (especially DC
motors) and the tanks may exceed the “Bum Threshold® as
defined by the international standard UN| EN563: Since, as a
techuical solution, it is not possible to consider the “reduction of
the surface temperature” (UNI EN583 appendix “C"), the user
must consider the possidility of using personal protection
measures (gloves).




< THE hydraulic power pack must be feal wth the required
voltage, should not exceed -£10% of the rated required voltage:
Exceeding that value may reduce the service life of power pack
and battery .

THE guard of micros witch in hydraulic power pack must be
always mounted.
The lifter is NOT _warerpmuf and is intended to be used in a dry

environment.

3. DAILY INSPECTION
Daily inspection is effective to find the malfunction or faulty on the

lifter. Check the lifter on the following points before the operation.

-

CAUTION

| DO NOT us lifter if any malfunction or faulty is found,

o
L
o

- I

Check scratch, bending or crack on the lifier.

Check smooth movement of the wheels.
Check if there is oil leakage from the cylinder and hydraulic

power pack.,
Check verlical creep of forks.
Check the function of brake.

Check if all the bolts and nuls are tightened firmly.
Check if there is scratch, crack or kink on the chain.
Check the level and condition of the hydraulic fulid.

OPERATING LIFT TABLE
LOADING DIAGRAM

Follewing are the maximum capacily on forks:

Model
 PES0S

PESOL
PELS0DS

PELSOL

~ Max. capacity

Model

Max. c:apéc-iiﬂ

S500KG

PE100S
PE100L
PEL100S
PEL100L

1000KG




However, the capacity fluctuates according to the position of logd center The
following diagrams are showing the relation batween the position of load center

and capacily,
Lozad Cantar Lead Center
et 3
e
N
7
."\"'h\_\_\__h| i ,

Example: PES0S
If the load center is located at the position of 950mm from the root of
forks, the max. capacity become 200kg. Do not load more than
200kg.

2. OPERATION OF BRAKE

- CAUTION
Always brake lifter when it is not in motion.
(1) Braking the wheel _
Press the brake pedal on this side of brake pedal,
(2) Releasing the brake.
Fress the brake pedal on the other side of brake pedal,

- CAUTION R
DO NOT overoad lifler. Stay within its rated capacity. |

——

DO NOT load one fork more than the other. Lifter could be
damaged.

< Insert the forks to the pallet to be lifter up and brake  [ifter.
¢ Lift up the emergency stop switch fully,
< Pull the control lever to the UP position and forks rise.



4.LOWERING FORKS
| CAUTION ]
DO NOT lower forks with load too fast and suddenly. |
Impact load could be created and lifter could be
damaged.

< Check if there is nothing under the forks or load.

< Push the control lever to the DOWN position and the forks
lower,
Lowering speed changes according to the angle of the contral
lever, Release the control lever when the forks reaches to the
bottorn of lift stroke. The forks stops when the control lever is
released.

9. EMERGENCY STOP
. Push down the emergency stop switch and the up of forks
slops,

6. MOVING THE LIFTER

| i WARNING
DO NOT move lifter on slope or inclined surface. lifter become

.' uncontroliable and create danger.

(1) Make the load stable lo prevent it to fall.

(2) Lower the forks down to the height of approx. 200mm fram the
fioor.

(3) Release the brake and move PES0S PESOL with holding
maneuver handle and move PE100S PE100L with the
up-handle.

—

CAUTION B -
KEEP watching the condition of load. Stop operating lifier if load
become unstable.

7.CHARGING THE BATTERY
(1) Check the quantity of Ballery fluid. If it is insufficient, add
the battery fluid.
(2) Connect the charging port of battery socket to the battery
charger.




8. SPECIFICATIONS

Hw:n:.'El'_ PESCS | PESCL WPETOGS] FEIGCL IFELI-._EIFE,_E.,,.L FELWIE| PELIGOL
Capacity {ka) | 500 [ 500 | 1000 | 1000 | 500 | So¢ | 1000 | 1000
| Pistform withaul plzHarm Wik platform
I Min. bearing height [mim) 83 ks
Max bBeanng height [mim) 830 B33
Fark length irmm) 1115
| Fiatform length {mm) e
Fork width pmmd | 236 | 681 | B8 | BR
Fiatfarm width {mm]} 38 | FO3 | £38 | 7Fa3
| [
Froni roller (rem 70208 polyargthane & 70=E3 polyurethane
Stesring whee! {mm) § 150=40 polyuretnans & 150D Felyurethane
[ Overall length {mm) | 1620 [ 1620 [ 1740 | 1740 1EE0 1620 | 1740 | 1740
Cverall wigih Witmemy | SB0 | 740 | 530 | 720 | R0 | 740 553 | 720
Orwzrall haight Hijmm} | 1050 | 1050 | 1307 | #1337 ‘r--u | 1650 v 13¢7 | 1307
Approce.  Liting &7 fuli :
cherge end rated load (s} =23
Hydraulic pawer pack MO 361V BF:5-PF-MEM-TD--F1
Limitation of work cycle PMAX. running bma of 30 seccnds with @ min interval of 1 =]
Eeconds
outgut = {wh 1600 B
Mosr | Veltage D.C v} ) 12
Revoiton per minke  (rimin) 3500
Protection class =2 o
| Insulatien _class . F = i
Batrary | Inpul AT [¥] = 220 )
Charger| Oulpul D.C {v} = :
Vatage D C v} . 12
Bt [capacty [AH] ) 300 — =1
et weight {wg) | 172 | 176 [ 174 [ 160 | 18 [ 197y | 185 | 206 |
9. HYDRAULIC CIRCUIT f WIRING DIAGRAM
ol 1 Ren ={LE]
Evdraulic Eircuit WIRING  Diacmar
E5man
e S Faiiery
. ; = | ;
= —{iTj—
1..--:-&!-1..;'- L~ ik o 5 :
- = JI.”"" Tgaimm 'n--_-r'l e m
i Q. - IF I | EE-'_ - 5"'
i 2 . W | Eatti-p Emcrgimg Szl
i T teall walvr 1 E [|
i "T:‘i Fe'al Saler I \ Mok
+ fTa =
'@ (I f’;
I-!g'-.- : P Lararirg 1-;r!1;;:+ Lerauets-
: L g o
i L 2 CT
!_ L = oy g _:S-"' [ ]
SR |
nl.:p- Ca=tog Lernr Fogrito-o=ilf Comdued B2




10. REGULAR INSPECTION

Perform the regular inspection for the safety operation.

(1) Check if there is any rust, scratch, crack or kink on the chain.
(Every month)

(2) Lubricate with grease the guides where roller moves. Also,
lubricate the grease nipples and chains. (Every month)

(3) Lubricate all the pivoting peints and axles. (Every 6 months)

(4) Replace the hydraulic oil. (Every 12 months)

NOTE: It is recommended to change the hydraulic fluid the first time

after first ten hours of operation; Change the fluid afterwards at least

cnce each year; Each time the hydraulic fluid is changed replace the

filters and clean the tank. And fiuid must be removed from the

system before changing the hydraulic fluid . The hydraulic fluid used

must always be new and filtered, DO not mix hydraulic fluids from

different manufacturers or of different types, since this may lead to

the formation of sludge and sediments which might reduce system

operation performances. The above refers to an optimum operating

ternperature range of 30°C~60°C (fluid temperature). Higher

temperatures may lead to a drastic redultion in service life of the

hydraulic fluid. E

11. RECOMMENDED HYDRAUCIC OIL

y—— = =

Temperature Qil

—5'C~45C | L-HL46 Hydrauiic oil (equivalent to ISO VG46
o i, L—HL:}_E Hydraulic oil (equivalent to IS0 V(G32




12. TROUBLE SHOOTING
TROUBLE CAUSE REPAIR
1. Check the wiring
Forks do not raise | 1:Faulty wirng. refermng 1o 1e actus)
¥ wirng diagram.
while molor does 3o e
not run. 2 Battery socket is disconnected, Saﬂkz{m the battery
3Bateychamesinsuficent | 3.Charge tne hattery
Forks do not rise ;F;a_it:.r * SRR o 1.Adust refef valve again.
whilz motor runs. Sty croxic pUmD. 2. Reslce power pack,
2 Shorage of ydaubc ol 3 Add ol

Vertical
farks.

creap of

1. Qil leakage in control valve.

2. Qil leakage from h'_.rdraT.Hit:
circuit.

1. Replace control vaive]
2. Check hydraulic
__circuit and repair.

e e
Oil leakage from
cylinder.

: Faulty sealing.

Feplace sealing.

il leakage from
piping or joint.

S

Faulty sealing.

Ol leakage from

Excessive quantity of oil.

Replace sealing.

Reduce oll guantity,




ELCCTRIC LIFT TADLE PESOS PESOL PELS0OS PELSOL




PESOS/LE&PELS0OS/L  Parts List

Item No. Description Quantity
1 Sprockel Case 1
2 g Erpmckel Spindle Welding 1
3 3 1:2; Socket Set Screw MBxS 1
i Sprocket Bush 2
5 Sprocket Wheel z
& Casing Locator 2
7 ‘ Spring Straight Pin 4x40 s

Chain 2
MNut M5 2
10 Washer 5 2
11  Plus-Cap Screw M5x16 p
P2 Hex Socket Bolt M8x20 - 1

‘ 13 Spring Washer 8 N 3
14 Welding Part of Handle i
15 - Emergency Switch 1
16 Slotled counter sunk screw MSEE 2
17 Spring Washer 6 s
1B 4 Washer 3 i :'3
14 Eh;r:;;ng;_{:apacity Indicator 1
20 Indicater Swilch 3 1

24 Battery Case Weldment 1
22 MNut M2 2
23 Charging Ee:-r::‘-c; 2
24 Cap Screw M3x20 2
25 Hydraulic Power Pack 1
26 Fastening Bar Weldmeant 1
27 Battery R
28 Hex Socket Boll M8x12 2
20 Spring Washer 10 2




20 Hex Boit M10x15 2
31 Battery Depressed Plate 1
3z Screw Weldment 2
33 Cap Screw MBx10 &
34 Spring Washer &6 B
35 Washer & B
36 Covering Plate 1
37 Screwed Joinl 1
38 Combinated Washer 14 2
a9 High-Pressure Hose Assembly 1
40 O-Seal 9x1.9 1
41 Ant-Bomb Valve Body 1
42 Fushing Spring 1
43 Anti-Bomb Valve Stem 1
a4 Combinated Washer 18 1
45 C:w,rli-nr.:lﬂr Eﬂ.-.;ar o 1
46 Cust Seal ©3BxD30x5 1
47 Cylinder Rod i
48 O-Seal ©20x2.4 1
49 Cytinder Piston i
50 Retainer For Rod 1
a1 Combinated Seal 1
52 Pad Used For Seasl 1
53 Washer 1
54 Hex Socket Bolt ME8x25 i
a3 Cylinder-Body Weldment 1
56 Hex Scocket Bolt Mex16 2
57 Chaszsis Weldment 1
=8 Locating Casing #
59 Front Wheel 2




80 Spring Cylindric Nip 4x30 2
61 Bearing 60204 4
62 Front Wheel Spindie 2
63 Rear Where 2
E4 Mut M10 B
65 Washer 10 &
63 - Hex Socker Bolt M10x30 2
67 Hex Socker Boli M10x20 &
&3 Frame Used For Rear Wheel 1
£9 Nut M3 a
70 L-BEailt 1
71 Spring Etziner Ring For Axle 2
72 Quiding Rouer .
73 Bush 2
4 rease Valve MB 4
o [ Bush Used F;Ernt__- 2
76 Shorter Nip 2
T Grease Valve MG 45° 2 |
B e Eprir%g Ratsiner Ring 25 2
79 Cover 2 E
g Locating Key 8
a1 Roller For Forks 2
B2 Outer Scissors Assembiy 1
83 Inside Scissors Assembly 1
g4 " Spring Cyfindric Nip 4x40 4
85 Mut M16x1.5 4
85 Adjustably Balt 2
BY Forks 1
g8 Table 1

Note:No.BB only used for PELS0S&PEL5S0L, i.e. not included in
PESOS&PESOL




ELECTRIC LIFT TABLE PE100S PEIDOL PELIDOS PELIOOL




PE1005/L&PEL100S/L  Parts List

Item No. Description Quantity
1 Sprocket Cover 1
2 Sprockel Spindle Welding i
3 Hex Sockel Set Screw MBx8 1
4 Sprocket Bush 2
5 Sprocket Whee| 2
=] Casing Localor 2
74 E‘:Tpring Straight Pin 4x40 2
8 Chain 2
g Nut M5 2

10 Washar 5 2
11 Plus-Cap Screw M5x16 2
12 Hex Socket Bolt M8x20 1
13 Spring Washer B g
14 Welding Parl of Handle. 3
15 Emergency Swilch 1
16 Stotled counter sunk screw M3x12 - _13'
i7 Spring Washer & 2
18 Washer 3 2
19 _aarging Capacity Indicator i
20 Indicator Switch 1
21 Ballery Case Weldment 1
22 Nut M3 i .
23 il Charging Socket 2
24 Cap Screw M3x20 2
25 Hydraulic Power Pack 1
26 Fastening Bar Weldment 1
27 Eattary 1
28 Hex Socket Bolt M&x12 Tz
29 Spring Washer 10 2




30 Hex Boit M10x15 2
31 Battery Depressed Plate 1
32 Screw Weldment 2
33 Cap Screw MBx10 6
34 Spring Washer 6 6
35 Washer & 6
36 Covering Flate 1
37 Screwed Joint 1
3B Combinated Washer 14 2
39 High-Fressure Hose Assembly 1
40 O-Seal 9x1.9 1
41 Anti-Bomb Valve Body 1
42 Pushing Spring L
43 Anti-Bomb Valve Stem i
L4 Combinated Washer 18 1
45 - {'-Jylinder Cover 1"
48 Dust Seal & 38x030x5 1
47 Cylinder Rod 1
48 O-Seal D20x2 4 1
49 Cylinder Piston 1
50 Retainer For Rod 1
51 Combinated Seal i
s52 Fad Used For Seal 1
53 Washer 1
54 Hex Socket Bolt MBx25 1
55 Cylinder-Body Weldment i
56 Hu'ax Socket Bolt MBx16 2
57 Chassis Weldment 1
58 Locating Casing 4
1z Front Wheal 2




E0 Spring Cylindric Nip 4x30 2
E1 Bearing 60204 4
G2 Front Wheel Spindle 2
B3 Spring Retainer Ring For Axle 12 1
B4 Washer 12 1
65 Mip L
66 Extension Spring 1
67 Steering Wheel 1
686 Steering Handle Assembly 1
69 Mut M10 &
70 Spring Washer 10 E
Fk Washer 10 B
72 Hex. Sccket Bolt M10x25 4
73 Seat -Weldmant For Steering Wheel | 1
74 Bearing 830G 1
78 ; Bush For Bearing i
76 Weldment For Holding Handie 1
T Spring Washer 8 ry
78 Hex. Sacket Bolt M8x20 1
T4 U-Bolt i
g0 Nut M3 2
&1 Frame For Rear Whee| 1
g2 Hex. Socke! Bolt M10x20 8
B2 Hex. Socket Bolt M10x30 - 4
B4 Rear Wheel 1
85 Spring Retainer Ring For Axle 20 2
86 Guiding Raller 2
87 Roller Bush )
88 Grease Valve M5 4
g9 Spring Retainer Ring For Axle 25




80 Cover 2
81 Locating Key 2 B
a2 Roller For Forks 2
o3 Quter Scissors Assembly 1
94 Inside Scissors Assembly 1
a5 Shorter Nip Z
; 95 Bush For Joint s
a7 Grease Valve M& 45° 2
A 9B Spring Cylindric Nip 4x40 &
99 Nut M20x1.5 4
100 Adjustably Balt g
101 Forks 1
102 Tabla 1

Note:No.102 only used for PEL100S&PEL100L, i.e. not included in
PE100S&PE100L.






